
THIS FILE COpy MUST BE RETURNED 

TO: INFORMATION SECTION, 

NORTHERN FOREST RESEARCH CENTRE, 

5320-122 STREET, 

EDMONTON, ALBERTA. 

T6H 3S5 





leur 

se 

La des recherches sur 

'efficadte des 

attaches a consi 

fore stiers 

recherches sur les attaches 

s fabricants 

la en matiere de 

ser les nouveaux 

d attache, et de fournir des donnees concernant leur 

a la Societe centrale d et La 

sme canadien d a dministrer Loi nationale sur l'habitation 

des 
, 
a terme sur les maisons d'habitation. 

il) 

et 

est 



RES IDENTIAL 

The Forest products 

of aoada has been inte:rested :resea:rch on 

since the formation of 

ca:r:ried out 

in of volumes of 

ical fastenelst it has led to a 

use of fasteners, with a 

the solution 

has been to d voluL.e of research data 

additional to canadian conditions. 

Canadian research on new and 

of mechanical a 

The nai is the most mechani 1 fastene� 

its function because its 

and to lateral in the 

matter to evaluate these 

over the years has that the 

i\t first 

es 

shear and withdrawal resistance of nail s  is one 

* research 
Mechanical Fasteners in Residential F 

D'[;" Noverr,ber 19-21, 1963" 

fi 

:rela� 

and 



the identica 

of 

years 

a 1 surface may smooth to 

can increase nail 

amount � 



that it 

a realistic test result 

wi thdrawal resistance that 

first thinner 

- Cedar 

the 

2-593 

which 



of a 

of automatic 

6" 

the withdrawal 

moisture content of 

unless ere considered 

withdrawal" The 

nailed fi 

tests of such 

of withdrawal 

This means 

the end use 

can be assufned 

inches per minute" On the other 

of service 8DDI1:J8c;n 

staff and f aci 

the task of out detailed 

shear every 

an would be a tremendous 

referred to but a lso the 

nails which have been 

the to that is directed 

task� 

to be feasible 

It has 

resistance of nails 

for 

force some nails 

load to nails in 

FPHB could be 

resistance 

of wood" 

the v ariable 

has found necessa 

s olution of 



2-853 

of nail va in thickness 

I tion to Is and other mechanical fasteners for 

wood has been FPf:B, researc!, has been conducted 

and 

carried out 

are genera written up in theses 

libraries where often lost to 

of much nai 1 research has been carried on i 

seems very a considerable amount 

Eesea:cch at universities is 

The results of this research 

buried in 

The author is not aware, 

nadian universities a 

must have been 

it 

over 

the years .. that research has been carried out on mechanical fast­

of this has been conducted in company-owned research labora­

tories while other 

universities on a custom basis and 

of research include 

nails. The various 

active i the field because 

withd:rav;al resistance 

ance from bui 

laboratories or 

concerned. of this 

has been done on of deformed shank 

nails have also been 

information on the 

o to obtain 

All research mochanical carried out 

our store of scientific data on this 

should b e  

order t o  show their 

industries 

gaps in 

out research 

to slant their research results in 

Any of the variables prev-

enumerated can a bias, intentional or othen'iise, into the test results. 



.. 

to 

carbon steel 

common nail 

and, 

that can 

and� 

nail had about 

consulted 

steel company was 

Director of Research and 

nel 

made to uncover 

wide range in values obtained 

the steel company 

FPRB had been 

, the 

of the 

increased to 3 inches 

test data can, at best, 

to 

scientific 

ago 

nail 

I t was made of a 

that the 

common nail $ The 

tests. s was 

resistance 

cornman nai • The 

results and sent its 

Sales to ottawa to discuss FPRB person-

was resurned and every was 

could account for 

laboratories $ It was discovered 

of 3 inches per minute. 

per minute. At the 

twice the withdrawal re-

when the of was 

resul ts were reversed .. it was found 



ons, 

1 



some 

Uon 

for 

of 

to 

of mecl1ani 

years. 

because of the 

at labour be 

i 

of 

of 

resi 

ria-

fool­

fficult, 

15 

FPRB 2-540 

of nails 

very iJronounc the last ten or Heen 

to the use of �ech2nical 

labour which �ay result. 

to re(1uce t:'e overall 

hand, 

of t!1e finished 



as 

eel. 

L. 



the 

of 

this 

struction 

struction in 

�1ention 

often 

confronted with 

be ca:rried 

tained 

aken 

fication of several 

Central 

been 

bined 

a:rchitect or bui 

construction of a house 

of trussed 

F 5 -- Test on sheet metal joist 

2-600 

headers ., 



of 

s 

2 

be seen a 

roof � 

tested 

siders al 

vice ove1' 

I 

in 

to 

seve1al 

n the 

Attics in 

the 

All these factors 

to 



these 

count:ri assure ffness 



sati 

bui Canada are 

ient connector for 

continue 

appear 

is, 

Division of 

research program 

.. 

arises .. 

efforts wil be 

as 

This wil 

t o  

assist 

at least 

a ncl stiffness 

obtai n more accu:rate 

the 


